wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-16 - Level dBuvim) Date: 2025-05-16
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
4 5 AVG_54 5 NG 54
5! 7
350! 365.0!
Peak 175 115
Avg
1000 5800. 0600, 15400, 20200. 25000 1000 5800. 0600 1 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m B dBuy dB/fm B B dB  m de
1 4960.00 49.27 74.60 -24.73 37.65 32.80 10.33 33.18 1.62 180 243 Peak 1 4960.00 51.14 74.60 -22.86 39.52 32.80 10.38 33.18 1.62 180 345 Peak
2 4968.00 41.37 54.80 -12.63 29.75 32,80 10.38 33.18 1.62 108 243 Average 2 4960.00 44.51 S54.08 -9.49 32.89 32.80 10.38 33.18 1.62 108 345 Average
3 7M40.08 49.70 74.00 -24.30 34.60 37.20 12.59 36.67 1.98 - -- Peak 3 7M40.08 50.52 74.00 -23.48 34.82 37.20 12,59 36.67 1.98 - - Peak
4 744008 4B.14 5480 -13.85 24.44 37.20 12.59 36.87 1.98 - -~ Average 4 7M0.08 48.95 54.08 -13.04 25.26 37.20 12.50 36.87 1.98 - -- Average
TEL : 886-3-327-0868 Page Number : C1-13 of 13

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR542703B
C2-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 4 2400-2483.5 1 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE_GFSK 38 2478 2Mbps - -
C2-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 01 | 2355.87 39.99 54.00 -14.01 H Avg. Pass - Band Edge
4
Bluetooth-LE_GFSK | 01 | 4808.00 40.99 54.00 -13.01 \% Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2344.06 40.09 54.00 -13.91 H Avg. Pass - Band Edge
5
Bluetooth-LE_GFSK | 19 | 4880.00 41.17 54.00 -12.83 \% Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2483.61 39.58 54.00 -14.42 H Avg. Pass - Band Edge
6
Bluetooth-LE_GFSK | 38 | 4956.00 42.21 54.00 -11.79 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number 1 C2-1 of 12

FAX:

886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Fundamental

. Level(dBuVim) Date: 2025-05-16 - Letel [{BuVin) Date: 2025-05-16
1225 1225

875 J 875

/ PEAK T4
0.0 70.0
n . " " ——— " i bttt
Peak 17! 17!
2310 23288 23416 23664 2385.2 2104 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site + B3CHZ3-HY
Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 23376 0.8 7400 -B.06 809 218 703 393 1037 169 292 Peak 1 2404.00 106,88 ---- ----- 9.0 7.0 7.4 3LO7 1038 180 292 Pexk
. Lol (B} Date: 20250516 .. Lol (Bum) Date: 20250516
1225 1225
875 875
700 j 700
X MG 54
Il P&
1 J I
340 30
Avg 17! 17
pil] 188 1475 23664 23852 1! 1000 1400, 1800, 2200 3600 3000
Frequency (WHz) Frequency (MHz)

Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2355.87 39.99 54.60 -14.81 27.24 27.16 7.16 31.94 10.37 1o

297 Average 1 2404.00 165.65 ------ ------ 92.96 27.84 7.24 31.97 18.38 180 292 Average

TEL : 886-3-327-0868

Page Number : C2-2 of 12
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR542703B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105,
75 875
/ PEAK T4
700 700
. | | | . )
a4 4
350 350
Peak 17! E
m 208 2418 23852 2404 1000 1400, 1800, 2200, 2600 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2330.49 50.77 74.00 -3.33 37.91 2.9 7.12 31.92 10.37 386 247 Peak 1 2404.00 163.43 ------ ------ 9.74 27.04 7.4 3197 10.38 386 247 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105,
75 875
0.0 f 70.0
/ AVG_54
e L.
1 NP S IR |
350 350
17 17!
Avg
m 208 2418 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2368.28 39.57 54.60 -14.43 26.77 27.20 7.18 31.95 10.37 386 247 Average 1 2404.00 162,25 ------ ------ 89.56 27.84 7.24 31.97 1038 386 247 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-3 of 12




wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
. LeveldBulim) Date: 2025-05-16 . Love (i) Date: 2025-05-16
1225 1225
100 1054
475 g
PEAK 74 - PEAK 74
100 o
A 54 05 : M 4
525 7
34
£ ()|
Peak 1l
115
115
Avg
1000 5800, 10600, 15400, 20200, 25000
1000 5800. 10600, 1540 20200, 25000 Frequency (MHz)
Frequency (MHz)
Site + B3CH23-HY
Site @ 03CHI3-HY Condition: PEAK_74 3m DRHIG-E_LE2CASAIREN 248620 VERTICAL
Condition: PEAK 74 3m DRH1B-E_LE2CASALBEN 248629 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant (able Preamp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
Mhz dBuv/m dBuv/m d8 dBuw db/m @ B db m deg 1 4308.00 43.50 74.00 -25.41 37.76 3250 10.13 33.16 1.3 161 343 Peak
1 4B08.08 45.22 74.00 -28.78 34.39 3.5 10.13 3B.16 1.3 - -- Peak 1 4308.00 48.99 54.00 -13.01 30.16 32.52 10.13 3.6 1.34 161 348 Average
TEL : 886-3-327-0868 Page Number : C2-4 of 12

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, ;
75 875
/ PEAK T4
700 700
52 ) 52! - | haste
: ot . ~ et A A
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 23%.67 50.95 74.00 -23.65 33.19 27.17 7.16 31.94 10.37 115 285 Peak 1 2443.00 165.43 ------ ------ 92.87 26,99 7.28 32.00 10.38 115 285 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105 105 1
75 875
0.0 H 70.0
} AVG_54
e L.
| ) L
=0 0
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 34406 40.09 54.60 -13.91 27.41 27,18 7.14 31.93 10.37 115 285 Average 1 2443.00 104,36 ------ ------ 91.86 26.98 7.286 32.80 10.38 115 285 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-5 of 12




wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

Pol.

Horizontal

Fundamental
- Level (dBuVIm) Date: 20250546
1225
ol
\ PEAK BE 74
700
52! \*« " PRV i
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2493.38 50.85 74.00 -23.15 33.25 26.98 7.36 32.84 10.33 115 285 Peak
- Level (dBuVIm) Date: 20250546
1225
75
0.0 \
\ AVG_BE_54
I
36
17
Avg Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2457.94 39.60 54.60 -14.49 27.03 26.88 7.34 3203 10.38 115 285 Average
TEL : 886-3-327-0868 Page Number : C2-6 of 12
FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
75 875
H PEAK T4
700 J 700
52! i S P PR A 5. et ; \ byl i
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 233678 5114 74.00 -22.86 33.41 27.16 7.13 31.93 10.37 376 246 Peak 1 2443.00 161,34 ------ ------ 88.78 26.98 7.28 32.00 10.33 376 246 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
75 875
0.0 } 70.0
f AVG_54
e L.
1 —
=0 0
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 239.24 39.55 54.60 -14.45 26.68 27.30 7.12 31.92 10.37 376 246 Average 1 2443.00 100,17 ------ ------ 87.61 26.99 7.28 32.00 10.38 376 246 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-7 of 12




wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Vertical Fundamental
- Level (dBuVIm) Date: 20250546
1225
75
\ PEAK BE 74
700 \
52! L RS FRRY Y e it
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 249670 50.63 74.00 -23.37 33.03 26.98 7.36 32.84 10.33 376 246 Peak
- Level (dBuVIm) Date: 20250546
1225
75
0.0 \
\ AVG_BE_54
R
36
17
Avg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2457.94 39.43 54.60 -14.57 26.86 26.88 7.34 32.03 10.38 376 246 Average
TEL : 886-3-327-0868 Page Number : C2-8 of 12

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-16 - Level dBuvim) Date: 2025-05-16
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
N AVG_54) AVG_54]
5! i 7
350! 365.0!
Peak 175 115
AVQ 1000 5800. . 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m B dBuy dB/fm B B dB  m de
1 4300.00 46.32 74.60 -27.68 35.11 32.66 10.25 3.7 1.47 180 216 Peak 1 4330.00 48.36 74.00 -25.64 37.15 32.66 10.25 33.17 1.47 133 346 Peak
2 4888.00 36.90 54.00 -17.10 25.69 32.66 10.25 33.17 1.47 108 216 Average 2 4880.00 41.17 54.08 -12.83 29.96 32.66 10.25 33.17 1.47 133 346 Average
3 7320.88 50.24 74.00 -23.76 34.36 37.36 12.49 35.98 2.6 - -- Peak 3 730.08 49.11 74.00 -24.89 33.23 37.36 12.49 35.98 2.6 - - Peak
4 730.08 38.99 5480 -15.81 23.11 37.36 12.49 35.93 2.8l - -~ Average 4 7320.08 38.97 54.88 -15.03 23.69 37.36 12.49 35.98 2.6l - -- Average
TEL : 886-3-327-0868 Page Number : C2-9 of 12

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542703B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105 105, 1
75 875
PEAK BE 74 PEAK T4
700 700
52. p ; 52! z . e
A ah| PR S A—" e
350 350
Peak 17! E
U U4 24868 492 4955 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2491.05 51.87 74.00 -22.13 39.27 26.98 7.35 32.03 10.33 108 285 Peak 1 2478.00 162,36 ------ ------ 89.88 26.88 7.3 32.03 10.33 188 285 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 875
0.0 70.0
AVG_BE_54 AVG_54)
52 52,
1 | N R
350 350
17 17!
Avg
U U4 24868 4912 4955 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLA-E_LE2(ASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.61 39.58 54.60 -14.42 27.05 26.84 7.34 32.03 10.38 188 285 Average 1 2478.00 161,17 ------ ------ 88.69 26.89 7.33 32.63 1038 188 285 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C2-10 of 12



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
87.“'\ 875
\ PEAK BE 74 PEAK T4
700 700
52 i i bbb bt 52! " N PR ¥ &
350 350
Peak 17! E
U U4 24868 492 4955 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2487.15 51.39 74.00 -22.61 33.83 26.87 7.34 32.03 10.33 358 245 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2478.80 98,93 ------ ------ 86.45 26.88 7.3 32.83 10.38 358 245 Peak
. Lol (B} Date: 2025.05-16 .. Lol (Bum) Date: 2025.05-16
1225 1225
105 105 :
a5 a5
AVG_BE 54 G54
52 52,
1 L I —
30 0
17 17
Avg
U1y U84 868 U2 855 500 1000 1400, 500, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site + B3CHZ3-HY
Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2457.64 39.47 54.60 -14.53 26.98 26.88 7.34 32.03 10.38 358 245 Average 1 247800 97.93 ------ ----- 85.45 26,89 7.33 32.63 1038 358 245 Average

TEL : 886-3-327-0868

Page Number : C2-11 of 12
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-16 - Level dBuvim) Date: 2025-05-16
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
. AVG_54) . AVG_54]
5! 7
350! 365.0!
Peak 175 115
Avg
1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuy dB/fm B B dB  m deg
1 4956.00 47.03 74.60 -26.97 35.41 32.80 10.33 33.18 1.62 180 192 Peak 1 495600 49.47 74.00 -24.53 37.85 32.80 10.38 33.18 1.62 180 345 Peak
2 4956.00 39.28 54.00 -14.72 27.66 32,80 10.38 33.18 1.62 108 192 Average 2 4956.00 42,21 S54.08 -11.79 30.59 32,80 10.38 33.18 1.62 108 345 Average
3 743408 49.67 74.00 -24.33 33.97 37.20 12.58 36.86 1.98 - -- Peak 3 743408 49.77 74.00 -24.73 33.57 37.20 12.58 36.66 1.98 - - Peak
4 743408 38.52 54.80 -15.48 22.82 37.20 12.58 36.86 1.98 - -~ Average 4 743408 38.52 54.88 -15.48 22.82 37.20 12.58 36.86 1.98 - -- Average
TEL : 886-3-327-0868 Page Number : C2-12 of 12

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR542703B
C3-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 7 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 125kbps - -
Mode 8 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 125kbps - -
Mode 9 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 125kbps - -
C3-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 00 & 2353.98 40.05 54.00 -13.95 H Avg. Pass - Band Edge
7
Bluetooth-LE_GFSK | 00 | 4804.00 43.02 54.00 -10.98 \% Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2344.06 39.91 54.00 -14.09 H Avg. Pass - Band Edge
8
Bluetooth-LE_GFSK | 19 | 4880.00 43.10 54.00 -10.90 \% Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.52 39.83 54.00 -14.17 H Avg. Pass - Band Edge
9
Bluetooth-LE_GFSK | 39 | 4960.00 44.52 54.00 -9.48 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number 1 C3-1 of 12

FAX:

886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 875
{ PEAK T4
700 700
52, 1 ) 5! i
Arradhihodh s ¥ g - " e
350 350
Peak 17! E
m 224 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2340.82 51.28 74.00 -22.72 33.60 27.18 7.14 31.93 10.37 180 104 Peak 1 2402.00 106.22 ------ ------ 93.56 27.82 7.3 31.97 10.38 160 104 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105,
75 875
0.0 ( 70.0
1 VG54
e L.
1 J SR DR —
=0 34
17 17!
Avg
m priy 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLA-E_LE2(ASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2353.98 40.05 54.60 -13.95 27.32 27.14 7.16 31.94 10.37 180 184 Average 1 2402.00 165.67 ------ ------ 93.01 27..2 7.23 31.97 10.38 180 184 Average

TEL : 886-3-327-0868

Page Number : C3-2 of 12
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 875
H PEAK T4
700 700
1 | L
528 i i TP " " 52 o
pie h hritubport vy " sl
350 350
Peak 17! E
m 224 23468 2365.2 238358 402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 B11.47 5118 74.60 -22.82 38.43 27.21 7.89 3191 10.36 3% 60 Peak 1 2402.00 162,89 ------ ------ 9.3 7.2 7.23 3197 10.38 3% 60 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 875
0.0 R 70.0
{ AVG_54
e L.
1 ) N I
350 350
17 17!
Avg
m 224 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 235407 39.57 54.60 -14.43 26.84 27.14 7.16 31.94 10.37 3% 60 Average 1 2402.00 162,34 ------ ------ 89.68 27.82 7.23 31.97 1838 3% 6@ Average

TEL : 886-3-327-0868

Page Number : C3-3 of 12
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-16 1 Level{dBuVim) Date: 20250516
1225 125
875 85
PEAK 74 PEAK 74
100 700
AVG_54 . AVG_54
525 525
350 350
Peak
115 115
Avg
1000 5800, 10600, 15400, 20200, 26000 1000 5800. 10600. 15400, 20200, 25000
Frequency (WHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 4304.00 43.12 74.80 -25.88 37.32 32.51 10.13 33.15 1.3 180 272 Peak 1 4BB4.00 49.75 74.00 -24.25 38.93 3251 18.13 33.15 1.3 128 360 Peak
2 430400 39.63 54.60 -14.37 28.81 32.51 18.13 3.5 133 180 272 Average 1 430400 43.02 54.00 -10.98 32.20 32.51 18.13 3.5 133 128 360 Average
TEL : 886-3-327-0868 Page Number : C3-4 of 12

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR542703B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
75 875
J PEAK T4
700 / 700
52! YR . n p " P 52! . IR ——
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 37162 50.65 74.60 -13.35 37.98 27.15 7.13 31.95 10.37 125 100 Peak 1 2443.00 104,64 ------ ------ 92.08 26,99 7.23 32.00 10.38 125 100 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105 105 1
75 875
0.0 I 70.0
} AVG_54
e L.
1 e ]
30 - %0
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 34406 39.91 54.60 -14.89 27.23 27,18 7.14 31.93 10.37 125 180 Average 1 2443.00 164,15 ------ ------ 91.59 26.98 7.286 32.80 10.38 125 180 Average
TEL : 886-3-327-0868 Page Number : C3-5 of 12

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 20250546
1225
75
\ PEAK BE 74
700
52 \ 1
N ; T ; o ye—
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2438.98 51.15 74.00 -22.85 33.56 26.89 7.35 32.03 10.33 125 100 Peak
- Level (dBuVIm) Date: 20250546
1225
75
0.0 \
H AVG_BE_54
L
36
17
Avg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2458.86 39.53 54.60 -14.47 26.96 26.88 7.34 32.03 10.38 125 180 Average
TEL : 886-3-327-0868 Page Number : C3-6 of 12

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105 1
75 875
I PEAK T4
700 700
; ” PETI— ok e
" —— ik A
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2350.20 51.84 74.60 -22.9% 38.52 26.9% 7.20 31.96 10.38 382 67 Peak 1 2443.00 102.67 ------ ------ 89.51 26.99 7.28 32.68 10.38 382 67 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
ETilY ETile 4
75 875
0.0 { 70.0
J AVG_54
e L.
1 _,_J IS |
350 350
AVg 17 17!
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 234395 39.62 54.00 -14.33 26.94 27.18 7.14 31.93 10.37 38 67 Average 1 2443.00 101,52 ------ ------ 88.96 26.99 7.28 32.08 10.38 382 67 Average
TEL : 886-3-327-0868 Page Number : C3-7 of 12
FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

Pol.

Vertical

Fundamental
- Level (dBuVIm) Date: 20250546
1225
75
\ PEAK BE 74
700
51-\ R ST T ; TR
3,
Peak R Blank
440 M52 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2457.40 50.96 74.60 -23.84 38.48 26.87 7.34 3283 10.38 38 67 Peak
- Level (dBuVIm) Date: 20250546
1225
75
0.0 \
L AVG_BE_54
52!
\ :
350
17
Avg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 48872 39.43 54.00 -14.57 26.84 26.89 7.35 32.83 10.38 38 67 Average
TEL : 886-3-327-0868 Page Number : C3-8 of 12
FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
1 Level dBuiim) Date: 2025-05-16 - Level dBuvim) Date: 2025-05-16
1225 1225
1050 1050
875 85
PEAK 74 PEAK_74|
100 700
AVG_54]
AVG_54] 4 =
525 — £ 52!
20l 350!
Peak 18
s 5
Avg
1000 5800. 0600. 15400, 20200, 25000
1000 5800, 0500 1 20200, 25000 Frequency (MHz)
Frequency (MHz)
. Site  : O3CH23-HY
Site : O3CHD3-HY Condition: PEAK_74 3n DRHLS-E_LEXCOSALSEN 248620 VERTICAL
Condition: PEAK 74 3m DRHLS-E_LECASALBEN 248620 HORTZONTAL - - -
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- MHz dBuV/m dBuV/m  dB  dBuV  dB/m dB d d o deg
Mz dBuV/m dBuv/m B BV dB/fm  dB B dB o deg 1 4380.00 49.74 74.00 -24.26 38.53 32.66 10.25 33.17 1.47 220 169 Peak
1 4680.00 46.57 7480 -7.43 3536 3266 10.25 B.I7 147 - - Peak 3 4E80.00 43.19 54.09 -10.90 3LBY 3266 10.25 317 147 220 169 Aversge
1 73000 4398 7480 -25.02 300 .36 12.49 B9 280 - - Peak 3730.00 49.22 7400 -4.78 33.34 37.36 12.49 3598 280 - - Peak
3 730.00 39.12 54.00 -14.88 23.24 37.36 12.49 3598 280 - -- Average 4 73000 39.33 54.00 -14.67 2345 37.3% 1249 308 2.8 - -- Average
TEL : 886-3-327-0868 Page Number : C3-9 of 12

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105 1
75 875
\ PEAK BE 74 PEAK T4
700 700
1 ) -
5. & v ForPm— vows : 5.
Condeatan —
350 350
Peak 17! E
450 484, 488, 2492, 2436, 2500 1000 1400. 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2485.30 5153 74.00 -22.47 33.99 26.85 7.34 32.03 10.33 146 100 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2480.00 102.06 ------ ------ 89.58 26.89 7.33 32.83 1033 146 108 Peak
. Lol (B Date: 20250516 .. Lol dBin) Date: 2025.0516
1225 1225
40K ETiLY 1
875 \ 875
AVG_BE_54| AVG_54
52! 52!
1 e
380 350
17 17!
Avg
480 g4, 488, 492, %6, 2500 1000 1400, 300, 200, 2600 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.57 39.83 54.60 -14.17 27.38 26.84 7.34 3283 10.38 146

168 Average 1 2458.00 161.48 ------ ------ 89.00 26.89 7.33 32.63 1038 146 108 Average

TEL : 886-3-327-0868

Page Number : C3-10 of 12
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Vertical Fundamental
- Level (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
87."\\ 875
\ PEAK BE 74 PEAK T4
700 700
5 s 4 bl # # 5 -~ n g . ¢ "
fo “ -
350 350
Peak 17! E
450 484, 488, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 249420 50.97 74.60 -23.83 38.38 26.98 7.35 32.84 10.38 368 62 Peak 1 2458.00 99.47 ------ ------ 86.99 26.89 7.3 32.63 10.38 368 62 Peak
- Level (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
75 875
0.0 \ 70.0
AVG_BE_54 AVG_54)
52 52,
1 - (OO
350 350
17 17!
Avg
450 484, 2488, 2492, 2436, 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2453.66 39.62 54.60 -14.33 27.09 26.84 7.34 32.83 10.38 368 62 Average 1 2458.00 98.98 ------ ------ 86.42 26,89 7.3 32.63 10.38 368 62 Average

TEL : 886-3-327-0868

Page Number : C3-11 of 12
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-47 - Level dBuvim) Date: 2025-05-47
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
4 AVG_54) AVG_54]
5! 7
350! 365.0!
Peak 175 115
Avg
1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m B dBuy dB/fm B B dB  m de
1 4966.00 58.13 74.60 -23.82 38.5 32.80 10.33 33.18 1.62 180 308 Peak 1 4960.00 51.19 74.0 -22.81 39.57 32.80 10.38 33.18 1.62 3@ 171 Peak
2 496B.00 42,82 S54.00 -11.18 31.20 32,80 10.38 33.18 1.62 100 308 Average 2 4960.00 44,52 5408 -9.48 32,99 32.80 10.38 33.18 1.62 320 171 Average
3 7440.08 49.24 74.00 -24.76 33.54 37.20 12.59 36.67 1.98 - -- Peak 3 7M40.08 49.37 74.00 -24.63 33.67 37.20 12,59 36.67 1.98 - - Peak
4 744008 39.80 S4.80 -15.80 23.30 37.20 12.59 36.87 1.98 - -~ Average 4 7Mp.08 39.09 54.88 -14.91 23.39 37.20 12.50 36.87 1.98 - -- Average
TEL : 886-3-327-0868 Page Number 1 C3-12 of 12
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samanas. FCC RADIO TEST REPORT Report No. : FR542703B

C4-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 10 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 500kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 500kbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 500kbps - -
Mode 13 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 500kbps - LF
TEL : 886-3-327-0868 Page Number 1 C4-1 of 14

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542703B

C4-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 00 | 2353.98 40.26 54.00 -13.74 H Avg. Pass - Band Edge
10
Bluetooth-LE_GFSK | 00 | 4804.00 43.57 54.00 -10.43 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2344.06 40.60 54.00 -13.40 H Avg. Pass - Band Edge
11
Bluetooth-LE_GFSK | 19 | 4880.00 43.64 54.00 -10.36 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.52 39.86 54.00 -14.14 H Avg. Pass - | Band Edge
12
Bluetooth-LE_GFSK | 39 | 4960.00 44.54 54.00 -9.46 \Y, Avg. Pass - Harmonic
13 Bluetooth-LE_GFSK | 39 | 144.46 38.28 43.50 -5.22 H QP Pass - LF
TEL : 886-3-327-0868 Page Number 1 C4-2 of 14
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wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 f 875
[ PEAK T4
700 700
52' 4 TR J 52' N Ptiie Lyttt S
i “
350 350
Peak 17! E
m 204 23468 2365.2 238358 402 1000 1400, 800, 2200, 2600 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 373.85 50.85 74.00 -23.15 33.16 27.8 7.19 31.95 10.37 180 114 Peak 1 2402.00 167.38 ------ ------ 94,64 27.02 7.3 31.97 10.38 160 114 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 875
0.0 { 70.0
) AVG_54
e L.
! _J ]
350 350
17 17!
Avg
m 204 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLA-E_LE2(ASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2353.98 40.26 54.60 -13.74 27.53 27,14 7.16 31.94 10.37 180 114 Average 1 2402.00 106.86 ------ ------ 94.20 7.2 7.23 3197 10.38 180 114 Average
TEL : 886-3-327-0868

FAX:

886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR542703B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 875
K PEAK T4
700 700
e . " e N | ot . Mot Mot dar Ak i
350 350
Peak 17! E
m 224 23468 2365.2 23838 402 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2368.24 5041 74.60 -23.59 37.61 2728 7.18 3195 10.37 39 71 Peak 1 240200 163.13 ------ ------ 9.47 7.2 7.3 3197 18.38 39 71 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
75 875
0.0 R 70.0
f AVG_54
e L.
1 - ~ JEURRE
350 350
17 17!
Avg
m vy 23468 2365.2 23838 402 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 235407 39.55 54.60 -14.45 26.82 27.14 7.16 31.94 10.37 39 71 Average 1 2402.00 102,67 ------ ------ 9.0l 7.2 7.23 3197 18.38 39 71 Average
TEL : 886-3-327-0868 Page Number : C4-4 of 14

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR542703B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-16 1 Level{dBuVim) Date: 20250516
1225 125
875 85
PEAK 74 PEAK 74
700 700
s AVG_54 4 ING_54
525 525
30 350
Peak
115 115
Avg
1000 5800, 10600, 1 20200, 26000 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 4304.00 49.23 74.80 -24.77 33.41 3251 10.13 3.5 1.3 180 91 Peak 1 48B4.00 50.19 74.00 -23.90 39.28 32.51 10.13 33.15 1.3 282 189 Peak
2 430400 41.46 54.60 -12.54 30.64 3251 1013 3.5 133 180 91 Average 1 430400 43.57 54.00 -10.43 3275 3251 18.13 3B.I5S L33 202 189 Average
TEL : 886-3-327-0868 Page Number : C4-5 of 14

FAX: 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, !
75 875
} PEAK T4
700 { 700
52- b > " " i’ ! e 52' . Wit it pad * .
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2343.61 50.69 74.00 -23.31 33.01 27.18 7.15 31.94 10.37 12 284 Peak 1 2443.00 165.34 ------ ------ 92.78 26,99 7.28 32.00 10.38 122 284 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, !
75 875
0.0 J 70.0
) AVG_54
e L.
1 ]
— h ——
350 350
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400. 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 3406 40.60 54.60 -13.40 27.92 27.18 7.14 31.93 10.37 122 284 Average 1 2443.00 104,89 ------ ------ 92.33 26.98 7.286 32.80 10.38 122 284 Average

TEL : 886-3-327-0868

Page Number : C4-6 of 14
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

Pol.

Horizontal

Fundamental
- Level (dBuVIm) Date: 20250546
1225
o
\ PEAK BE 74
700 \
528 Nt " - sor ettt .
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2493.04 50.72 74.00 -13.28 33.13 2698 7.35 32.84 10.33 12 284 Peak
- Level (dBuVIm) Date: 20250546
1225
75
0.0 \
\ AVG_BE_54
L
36
17
Avg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2458.00 39.32 54.60 -14.68 26.75 26.88 7.34 32.03 10.38 122 284 Average
TEL : 886-3-327-0868 Page Number : C4-7 of 14
FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Vertical Fundamental
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
75 875
I PEAK T4
700 H 700
525 AT A A PR 52! PSS " i
350 350
Peak 17! E
m 2336, 2362, 2388, 414, 440 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2388.39 51.09 74.60 -22.91 33.56 26.98 7.21 31.96 10.33 382 243 Peak 1 2443.00 161.85 ------ ------ 89.29 26.98 7.28 32.00 10.33 382 243 Peak
- Leve (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
75 875
0.0 ( 70.0
J AVG_54
e L.
w _ I —
350 350
17 17!
Avg
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 3406 39.75 54.060 -14.25 27.07 27,18 7.14 31.93 10.37 382 243 Average 1 2443.00 101.48 ------ ------ 85.84 26.99 7.28 32.00 10.38 382 243 Average

TEL : 886-3-327-0868

Page Number : C4-8 of 14
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Vertical Fundamental
- Level (dBuVIm) Date: 20250546
1225
75
\ PEAK BE 74
700
52' \\A e o " &
3,
Peak R Blank
440 452 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2492.98 50.83 74.00 -13.17 33.24 26.98 7.35 32.84 10.33 382 243 Peak
- Level (dBuVIm) Date: 20250546
1225
75
0.0 \
\ AVG_BE_54
N
36
17
Avg Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2493.94 39.32 54.60 -14.68 26.73 26,99 7.35 32.84 10.38 382 243 Average
TEL : 886-3-327-0868 Page Number : C4-9 of 14

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
. Leve B Date: 20250516 - Level (dBuvim) Date: 2025-05-16
1225 1225
1058 1054
875 815
PEAK 74 PEAK_74|
700 700
AVG_54]
0 N AVG_54| . 4 !
y 1
20l 350!
Peak 18
15 .5
Avg
1000 5800. 0600. 15400, 20200, 25000
1000 5800. 0600. 1 20200. 25000 Frequency (MHz)
Frequency (MHz)
. Site + B3CH23-HY
site - : G3CHD3-HY Condition: PEAK_74 3n DRHLS-E_LEDCOSALEN 248620 VERTICAL
Condition: PEAK 74 3m DRHIS-E_LE2CASALSEN 248629 HORIZONTAL - - -
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . PHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB B om  deg
Pz dBuv/m dBuv/m A dbwy  dB/m dB dB dB m deg 1 4B80.08 50.57 74.00 -23.43 39.36 32.66 10.25 33.17 1.47 182 177 Peak
1 4880.08 45.45 74.00 -28.55 34.24 .66 10.25 3B.17 147 - -- Peak 2 4880.00 43.64 54.00 -18.36 32.43 32.66 10.25 33.17 1.47 152 177 Average
2 7320.08 49.65 74.00 -24.35 33.77 37.3% 12.49 3.9 2.6l - -~ Peak 3 730.60 49.21 74.88 -24.79 33.33 37.36 12.49 35.98 2.61 - -- Peak
3 7328.08 39.59 54.00 -14.41 23.71 37.36 12.49 35.98 2.6 - -~ Average 4 7320.00 39.50 54.00 -14.50 23.62 37.36 12.49 35.08 2.01 - -- Average
TEL : 886-3-327-0868 Page Number : C4-10 of 14

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR542703B

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

Pol. Horizontal Fundamental
- Level (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
BT.‘F\ 875
\ PEAK BE 74 PEAK T4
700 700
52 - ] 1 52 ‘ I
" o N i, . T il
350 350
Peak 17! E
450 484, 488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248628 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2491,34 51.14 74.00 -22.86 33.54 26.98 7.35 32.03 10.33 110 285 Peak 1 2458.00 163.23 ------ ------ 9.75 26,80 7.33 32.03 10.38 118 285 Peak
- Level (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105 105, 1
10! 10!
75 875
0.0 \ 70.0
AVG_BE 54 G54
52 52,
1 L L
30 34 m—
17 17!
Avg
450 484, 2488, 2492, 24%. 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIA-E_LE2CASAIBEN 240620 HORTZONTAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 240620 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 39.86 54.60 -14.14 27.33 26.84 7.34 3203 10.38 110 285 Average 1 2458.00 162.72 ------ ------ 99.24 26.88 7.33 32.83 10.38 118 285 Average
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Pol. Vertical Fundamental
- Level (dBuVIm) Date: 20250546 . LeveldBuNim) Date: 20250516
1225 1225
105, 105, 1
87.“\\ 875
\ PEAK BE 74 PEAK T4
700 700
52! = ; ; 52! ‘ o e
bt b
350 350
Peak 17! E
450 484, 488, 2492, 2436, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASAIBEN 249620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CBSAIBEN 248629 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2439.34 50.76 74.00 -23.24 3317 26.89 7.35 32.03 10.33 366 241 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 2480.80 93.88 ------ ------ 86.40 26,89 7.33 32.03 1038 366 241 Peak

vl Vi) Date: 20250516 e Date: 20250516

1225 1225

105 105 1

475 \ 075

0 AVG_BE_54 G 54
P&

b I - —
340 = 30
17! 17!
Avg
480 U84, 2488, 452, 245, 2500 1000 1400, 400, 20, 60, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2(ASA1BEN 240620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CASALBEN 248620 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 453.54 30.47 54.60 -14.53 26.94 26.84 7.34 32.83 10.38 366

241 Average 1 2458.00 98.42 ------ ------ 85.94 26,89 7.33 32.63 1038 366 241 Average
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Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-16 - Level dBuvim) Date: 2025-05-16
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 00
4 AVG_54) AVG_54]
5! 7
350! 365.0!
Peak 175 115
AVQ 1000 5800. . 15400, 20200. 25000 1000 5800. 0600 1 20200. 25000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_LE2CASAISEN 248629 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASALSEN 248628 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m B dBuy dB/fm B B dB  m de
1 4966.00 58.11 74.60 -23.89 38.49 32.30 10.33 33.18 1.62 180 312 Peak 1 4960.00 5111 74.60 -22.89 39.49 32.80 10.38 33.18 1.62 382 173 Peak
2 4968.00 43.28 54.00 -18.72 31.66 32,80 10.38 33.18 1.62 108 312 Average 2 4960.00 44.54 5408 -9.46 32.92 32.80 10.38 33.18 1.62 302 173 Average
3 7M48.08 49.15 74.00 -24.85 33.45 37.20 12.59 36.67 1.98 - -- Peak 3 7M40.00 49.86 74.00 -24.94 33.36 37.20 12.50 36.67 1.98 - - Peak
4 744008 38.88 54.80 -15.12 23.18 37.20 12.59 36.87 1.98 - -~ Average 4 7M0.08 38.84 54.88 -15.16 23.14 37.20 12.50 36.87 1.98 - -- Average
TEL : 886-3-327-0868 Page Number : C4-13 of 14

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR542703B

Pol. Horizontal Vertical
Level (dBuVIm) Date: 2025-05-21 Level (dBuVIm) Date: 2025-05-21
0. 0.
60. 60.
ap ap
0 = 0 =
—
P I T § P 3
A 1 5 &
o i) | LMW | Dtk 04 . WW"M wiw bt
b s
a P HW
0 2001 = Pl
QP/ 100 100
Peak 30 24 18, 12, 806. 1000 30 24 18 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: QP 3m (BLE11LD 62028 & 803 241127 HORIZONTAL Condition: QP 3m (BLG11LD 62028 & 803 241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Margin Level Factor Loss Factor Factor Remark Freq Level Margin Level Factor Loss Factor Factor Remark
PHz  dBm dBm  dB dBV dB/m B dB 4B om  deg MHz dBm dBm  dB dBuV dB/m B dB B o deg
1 58.13 33.59 4@.89 -6.41 53.47 11.92 @.93 32.76 @.e3 297 31 QP 1 57.16 38.36 4e.89 -9.64 50.15 12.82 @.92 32.76 .03  1e@ ae
2 144.46 33.28 43.59 -5.22 52.1 17.39 1.35 32.73 @.86 200 351 QP 2 144.46 32.44 43.50 -11.66 46.17 17.39 1.55 32.73 0.86 199  lel QP
3 157.87 36.92 43.59 -6.58 51.16 16.81 1.3 32.74 @.86 198 357 QP 3 252.13 39.93 46.89 -6.67 50.53 20.89 2.85 32.82 0.88 - -- Peak
4 249,49 38.11 46.00 -7.89 48.79 20.84 2.8 32.80 0.8 160 28 0P 4 457,77 35.20 46.00 -16.80 41.96 23.24 2.85 32.95 0.08 - - Peak
5 27638 39.42 46.80 -6.58 5125 18.79 2,15 32.B4 0.07 - -- Peak 5 746.83 36.58 46.80 -9.42 37.45 28.13 3.79 328l .l - -- Peak
6 552,83 37.88 46.80 -8.20 42,07 25.46 3.14 33.05 Q.18 - -~ Peak 6 013.67 36.53 46.80 -0.47 34.79 20.48 4,10 31.88 0.12 - -~ Peak
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Appendix D. Duty Cycle Plots

Band

Duty Cycle (%)

T(us) 1/T(kHz)

VBW Setting

Bluetooth

LE for 125kbps

100.00

10Hz

Bluetooth

LE for 500kbps

100.00

10Hz

Bluetooth

LE for 1Mbps

100.00

10Hz

Bluetooth

LE for 2Mbps

100.00

10Hz

Bluetooth - LE for 125kbps

Bluetooth - LE for 500kbps

[Center 2.480000000 GHz
IRes BW B MHz

5 Marker Table:

Mage Tra
T

laien 10 08

#Video BW 8.0 MHz

Function

Function Wi

Marker

off
o

:
B
fidth Function Value

« arke

Delta Marker -
Span 0 Hz| [l (Reset Delta)

of

Ref Level 0.00 dBm

Center 2.480000000 GHz #Video BW 8.0 MHz
z

Res BW B MH:
5 Marker Tabie

Mage  Tra
T

Function

Marker

Delta Marker -
Span 0 Hz| [l (Reset Delta)

off
Sweep 20.0 ms (1001 pts)| [ Tt
on
o
Function Width___Function \alue ‘Marker
<™ Diagram
All Markers OFf

5 Markes Table

Mode
a2

IAticn: 10 40

Ref Level 0.00 dBm

#Video BW B.0 MHz

Funclion  Functio

g Typo. Powr
Trig. Free Run

Lo

‘Select Marker
Markes 3

Marker

Delta {2)
Fixed
on

Delta Marker
Span 0 H; (Reset

Sweep 20.0 ms (1001 ps)

Funclion Value

|Specrum Analyzer 1
|Swepl SA

KEYSIGHT Input Re IAtien: 10 B

PNO. Fast

Ref Level 0.00 dBm

#Video BW 8.0 MHz

Mode Trace Scale

@ o nlefro

Function

33

Select Marker
Warker 3

g Typo. Powor
Tiig. Free Run

AMkr3 1.960 ms
20 dB|

Narmal

Deita (&)

Fixed

Span 0 H:
Sweep 20.0 ms (1001 pts)

Functio Function Value
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